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FRMNE A AN
CERTIFICATE NO.: E200812-0057-002874(5003628) - CERTIFICATES L/C No. (P/O No.) : 47L1-C80768-TCTT(1103066336)
A F 9 A T 8 7 :
COMMODITY : E.R.W SIFEL PIPE se H ESAH Steel S?rp CUSTOMER : PLESA
A% 2 (F)Ml ©oF M B 7 A :
SPECIFICATION : API 5L B(PSL1)/ASTM A53B HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER . DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
KEAT NO. ’%p%” F F oA % £ QUANTITY . -
NO. | (BATCH No.) ORDER SIZE < g %= 4 ZM/T) RENARK
*1 PCS TOTAL LENGTH WEIGHT
41 (Sff"fz‘r’;flszo) BBE 16 0312 " X 6.120 M 47 287.640 M 22.330 | CONFIRM TO NACE NORM MRO175{(LAST EDITION)
«ERF: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
12 | (siivomaaa0y| BBE 16" X0.312"  X6.120M 45 275.400 M 21,370 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS OMLY
43 (Sﬁ’fgf&%) BBE 24" X 0.500 " X 6.120 M 1 6,120 M 1,144
44 (Slsﬁzsgggl(}ggo) BBE 24" X 0.500 " X6.120 M 18 110.160 M 20.607
THPACT
HYDROSTATIC | N | VD|F|s|C|[RM|B|D|C|F|F|RF| ZINC COATING NPOS TENSILE TEST
st |- |11|L|BIO|{EA[E|R|R[L|L]|EL TEST CHEMICAL CONPOSITIONC) (Gage Length © S0am) | 1o
su|A|o|®|s|N|T|U|A|AlVaA HARD: | HIEAT | TROTECTIVE
HEAT NO 5 sec| R YEITIE R SRR S R M E T ymianr op| 2| 2| D e [sil ma | P | s |oulwr{cr|uo| v [cro D | TENSILE| YIELD |E.L |ENE-|sHEAR TEST et | CLNING
) i .
NO. | (BATCH NO.) g L ? E E H ¥ g g E % g ZINC OI%T %L E Ill STRENGTH| STRENGTH RGY |AREA
. - 1 _
psi H U &g }lJ ? Lﬁ }}J C.S|ALK| 2 a3 |2|2]2l2]3 % N THICK; P H
0 ] . . NESS
Tz G N fcauss| =3 G 4 [+5]+8 +7 sg Jsg| PSi PSi 1410 flould x11
71& 30 MAX | 26 120 | 30 | 20 |40140|40} 15|80
SPEC MIN 60000 | 35000
41| 055445 820 |alc]| 6 s G H (17| 2] 76 (113
(ST1Y291120) P |16| 3| 77 |10 2 |TR|1|1|m®R|1 T| 71400 | 48350 | 36 G
P liri3| 7r|ajz|1|1|1]|m|l1 w| 74117
42| 8-3868 820 |G6|G| G {6 G H |15[18| 62 {17 3
(S11Y291140) r |1a]|17] 61 |17| 3 11]m}1 T| essan | 49380 | 37 G
P |16f19] 62 (18| 5 [2|1]|1]|m]|2 W| 70548
43| €B25565 80 |G{G| G |G G H |17 1] 80 |12|10
(SI1Z011240) P 16| m| 81 [1a|10]2|2]2]1]|1 T| 70540 | 47640 | 40 G
P {isf1] 7o fiolefaf1]z]|1]|n Wi 73108
44| 5057800 880 |G6|6| G |G G Ho|17{ 1] 86 |13 4
(S11£021080) P 16| 108 13| 4|1|1]|m®Rm 1 T| 75520 | 51200 | 37 G
P (17| 1| 85 |12| 5 [1|1|m|m/m| |¥]| 77673
N 1~ #12: %
0 | Refer To The Attached H
T | Section Designation E
E

S ) TWE HEREDY CERTIFY THAT THE NATGRIAL HEREIN HAS REEN MADE AND TESTED iN ACCORDANCE WITH ABOVE ” . D
urveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAPETY
AND/OR MONETARY PROELEMS. FURTHERMORE, ANY ORGANTZATION OR PERSON(S) WHO DELIBERATELY MCDIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT . .
(ACOORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




